
 
COMMONWEALTH OF KENTUCKY   

BEFORE THE PUBLIC SERVICE COMMISSION   

In the Matter of:  

APPLICATION OF NORTHERN KENTUCKY   ) 
WATER DISTRICT FOR       )  Case No. 2017-00147 
ISSUANCE OF A CERTIFICATE OF     ) 
CONVENIENCE AND NECESSITY    ) 
FOR THE TAYLOR MILL WATER TREATMENT PLANT )            

APPLICATION FOR APPROVAL OF CONSTRUCTION  

  

Northern Kentucky Water District (NKWD), by counsel, petitions for an order 

approving the repairs and construction of the Taylor Mill Water Treatment Plant as 

described below pursuant to KRS 278.020.   In support of the application, the following 

information is provided:  

1. NKWD's office address is 2835 Crescent Spring Rd., Erlanger, KY 41018-0640.  
[...]
The new pump station would also house three 12 MGD pumps giving the ORPS2 a firm 
pumping capacity of 24 MGD. A large percentage of the cost for this alternative would 
be in the rock excavation for the superstructure, the building of coffer dams, and the 
pumping equipment itself. This alternative would provide NKWD a new, reliable source 
of raw water in comparison to what is currently available. Since there is no retrofitting to 
an existing facility, this alternative provides minimal effect on current operations during 
construction. This alternative also provides more flexibility in design and offers a greater 
accuracy in estimating construction costs. 

- ARCADIS ~. 
GRIN. Inc. 

Northern Kentucky Water District 
2008 Asset Management Program Update 
4775-011 



Table 4-2. 

Section 4 
Identified Needs and Improvements 

Probable Costs for Alternative B - Replace ORPS2 with a New Intake & Pumping Facility 

Item Cost 
Raw Water Intake Structure and Equipment $22,400,000 
Electrical Services Updates $500,000 
Back-up Generator $1,700,000 
24" DIP from PS to Top of Hill $1,700,000 
24" DIP from Top of Hill to MPTP $2,300,000 
Desim and Fees (25%) $7,150,000 

Subtotal $35,750,000 
Contingency (25%) $8,900,000 

Total $44,650,000 

The third alternative available to the District (Alternative C) would be to retire the 
existing ORPS2 and supply MPTP from the existing Ohio River Pump Station No. 1 
(ORPSl). Currently, ORPSl is nominally sized for six 12 MGD pumps and supplies the 
District's Fort Thomas Water Treatment Plant (FTTP). The FTTP has a rated capacity of 
44 MGD and the firm capacity of ORPS 1 is 60 MGD. Due to site constraints, a future 
expansion of the FTTP has not been considered. If ORPSl is also to supply MPTP with 
the future treatment capacity of 15-20 MGD, then an upgrade and possible expansion of 
ORPS 1 would be necessary to circumvent any redundancy and reliability issues. The 
first option considered was to upgrade the size of the existing pumps at ORPSl therefore 
raising the firm capacity at the pump station to supply raw water to both treatment plants. 
As it currently stands, the weight of each existing pump meets or narrowly exceeds the 
floor loading design capacity of the pump foundation at ORPSl. Therefore, due to floor 
loading issues, it is not feasible to just upgrade the size of the pumps currently in ORPSl 
without considering methods to increase the floor loading capacity and pipe gallery 
modifications. This option was not further considered due to the assumption that it is not 
feasible to remove ORPS 1 from service to accomplish the structural and piping 
modifications. The second option would be to build an addition onto the current ORPS 1 
structure that could house three 10 MGD pumps giving ORPSl an additional 20 MGD of 
firm capacity. This would provide NKWD with the capacity and reliability to now 
provide MPTP with raw water from ORPSl. In addition to the upgrades at ORPSl, a 
transmission main would need to be constructed to supply MPTP with raw water from 
ORPSl. This option is the basis for the costs presented below in Table 4-3. This 
alternative will no longer provide the District with the redundancy of having two separate 
raw water intake pumping sources and would require significant hydraulic modeling to 
ensure proper pumping operations. 

- ARCADIS ~. 
GRW. lnc. 

Northern Kentucky Water District 
2008 Asset Management Program Update 
4775-011 



Table 4-3. 

Section 4 
Identified Needs and Improvements 

Probable Costs for Alternative C - Retire ORPS2 and Supply MPWTP from Existing ORPS1 

Item Cost 
Pumping Station Structure Upgrades $17 ,250,000 
Three 10 MGD Pumps $1,950,000 
Changes to ORPS 1 Gallery Piping $1,150,000 
24" DIP from ORPS 1 to ORPS2 $2,700,000 
24" DIP from ORPS2 to Top of Hill $1,700,000 
24" DIP from Top of Hill to MPTP $2,300,000 
Additional Back-up Generator $1,700,000 
Electrical Services Updates $500,000 
Design and Fees (25%) $7,300,000 

Subtotal $36,550,000 
Contingency (30%) $11,000,000 

Total $47,550,000 

All estimates do not include any costs associated with easement or land acquisition. The 
costs for Alternatives B and C are similar, but Alternative B is being recommended 
because it provides more redundancy and less disruption to operations at ORPS 1. 
However, additional detailed evaluation would needed to verify costs for these options. 

4.1.1.2. Licking River Pump Station 

The following level of service improvements were identified during a site visit to the 
Licking River Pump Station and are included in the 5-year CIP as 09-05. 

Improvements to the Building Superstructure - A large number of structural 
deficiencies that were identified in the 2004 AMP have been addressed. A number of 
small cracks were still visible in the concrete and brick on both the interior and 
exterior of the building. The current condition of the roof is unsatisfactory and 
operations staff indicated there is no efficient method to remove and service the 
station's pumps. Current openings in the roof to pull pumps are not sized properly 
creating difficulties when removed via crane on the Licking River. It is 
recommended that a new roof be installed with properly sized hatches to facilitate 
removal of the pumps along with a new 2-ton hoist. Hatches should double as sky 
lights to improve lighting inside the pump room. Ventilation inside the building is 
provided by one roof mounted fan and one wall fan with fresh air louvers located on 
the river side wall. Temperatures inside the building were slightly higher than normal 
with both ventilation fans running. The operations staff indicated some deterioration 
in some of the ladders used to maneuver alongside the exterior of the building. The 
District expressed interest in implementing a programmatic approach to building 
maintenance allowing a budgeted amount of money to be set aside each year to aide 

-

~ . Northern Kentucky Water District 
'2 ARCADIS ~~. 2008 Asset Management Program Update 

GRIN. Inc. 4775-011 



Section 4 
Identified Needs and Improvements 

in the rehabilitation efforts of the building. The estimated annual cost for building 
rehabilitation is $40,000/year. The estimated cost for roof replacement is $205,000. 

Replacement of Sluice Gates - Currently there are three sluice gates located at 
various points of the intake structure that have not been operated in several years, 
according to the operations staff, and need to be replaced. The majority of this work 
would need to be completed in wet conditions by divers. A capital cost was generated 
to replace the current gates as well as their corresponding electric operators. The 
estimated cost to replace the sluice gates is $185,000. 

Raw Water Main Relocation - The aerial portion of the 16" raw water main that 
runs across the Licking River was previously identified as a security risk in a 
vulnerability assessment due to the lack of redundancy. However, discussion on 
feasibility of building this line suggests this is not a realistic budget and it may not be 
possible to build a buried main at this site (affordably). This project is being removed 
from the budget. 

Variable Frequency Drive Pump Upgrade and Relocation - NKWD and its 
operations staff indicated strong interest in moving the existing drives and MCC out 
of the pump station into a newly constructed, climate controlled electrical building 
located on the river bank side of the walk bridge (approximately 400 feet from the 
pumps). This change would also correspond with installation of variable frequency 
drives on the remaining two pumps. These improvements would improve reliability, 
provide operational flexibility and result in a facility that is more easily maintained. 
Also, by moving the existing drives and MCC outside of the pump room, this will 
improve any current deficiencies in ventilation. The estimated cost for upgrading and 
relocating the VFD are $940,000. To perform this work the follow tasks are required: 

1. New VFD's to control current 150 Hp, 250 Hp and 350 Hp pump motors. 

2. New building to house the MCC and VFD drives. 

3. New MCC with service rated feed along with TVSS. 

4. New service feeds to the pumps out from the new building. 

5. Commissioning, tuning and debugging of the new drives. 

6. Spare parts needed for the VFD's. 

7. The demolition work needed for removal of the drives, conduit and wire, 
clean up, removal of the old electrical feed to the motors and MCC. 

8. Installation of the new motor (need to be at least a class F to handle the VFD 
requirements). 

9. New service feed to the new MCC panel. 

-l~ARCADIS ~-
, GRW, Inc. 

Northern Kentucky Water District 
2008 Asset Management Program Update 
4775-011 



Section 4 
Identified Needs and Improvements 

4.1.2. Water Treatment Plant Evaluation 

4.1.2.1. Memorial Parkway WTP 

Regulatory 

Regulatory needs at the Memorial Parkway WTP include the addition of granular 
activated carbon (GAC) for advanced treatment to meet the Stage 2 
Disinfectant/Disinfection By-product (D/DBP) Rule and potentially a UV disinfection 
facility to meet the Long-Term 2 Enhanced Surface Water Treatment Rule 
(LT2ESWTR), or to provide an additional disinfection barrier. 

Several site alternatives were analyzed and the selected alternative was to locate the GAC 
facility in the footprint of Sedimentation Basins No. 5 and No. 6. The following 
assumptions for capacity and redundancy were made in developing the basis of design for 
the GAC facilities: 

The GAC facility will include 6 GAC contactors, GAC feed pump station, GAC 
backwash system, contactor-to-waste function, combination backwash 
waste/contactor-to-waste equalization basin, and carbon loading/unloading facilities. 

Normal.operation will provide at least a 20-minute EBCT with all contactors in­
service at a maximum production rate of 20 MGD. 

Duty and standby pumps are provided for each of the pumping systems required for 
these facilities. 

Provisions to enable incorporation of UV disinfection at the future treatment capacity 
of20 MGD. 

All six GAC contactors will have the same type of equipment and operational mode as 
shown in Table 4-4. 

- 6a ARCADIS ~, 
· .· GR"" Inc. 

Northern Kentucky Water District 
2008 Asset Management Program Update 
4775-011 



Table4-4. 

Section 4 
Identified Needs and Improvements 

Design Criteria for GAC Contractors MPTP 

Parameter Value 
No. of Contactors 6 
Contactor Length (feet) 34 
Contactor Width (feet) 15 
Smface Area per Contactor (sf) 510 
GAC Media Depth (inches to top of 

144 underdrain) 
Design Flow per Contactor at 3.3 
Current Design Capacity (MGD) 
Surface Loading Rate at Current 4.5 
Design Capacity (gpm/sf) 

As the preliminary design progressed, a final opinion of probable costs was developed. 
The cost opinion is considered a Class 3 estimate in accordance AACE and has a 
predicted accuracy of -20% to +30%. The detailed cost opinion is shown in Table 4-5, 
and includes the UV disinfection facility. 

Table 4-5. 
Opinion of Probable Project Costs-MPTP 

Item Capital Cost ($ Million) 
GAC Facilities (Contactor building, site 

$18.5 
work, GAC PS, EQ Basin) 
UV Facility $2.3 
Contingency $4.1 
Engineering (Legal, administration) $3.1 
Total $28.0 

Capacity 
Capacity needs at the MPTP will include an upgrade of the plant capacity from a 10 
MGD to 15 MGD or 20 MGD facility sometime between 2020 and 2030. Additional 
coagulation, sedimentation, filter, clearwell and pumpage capacity is anticipated. 

Level of Service 

During a recent site visit to the MPTP facility, a number of items were identified in need 
of repair. The findings of this visit are described in the following paragraphs. 

Replacement of Raw Water Reservoir suction/discharge piping - The District 
indicated, during our site visit, that the original suction/discharge piping located at 



Section 4 
Identified Needs and Improvements 

both existing raw water lagoons is undersized therefore creating a hydraulic 
bottleneck that possibly limits the capacity of the treatment plant. This piping 
supplies the raw water pump station by conventional gravity methods. It is 
recommended that the existing suction/discharge piping be upsized and replaced to 
accommodate additional capacity at MPTP. Estimated cost is $285,000. 

Dredging of Residuals in North and South Raw Water Reservoirs (2012-2013) -
The South Reservoir is currently being used as the raw water presedirnentation basin 
and feeds the plants raw water pump station while the North Reservoir is currently 
being used only as a sludge and backwash holding basin. Based on comments by the 
operating staff, it is believed that the North Reservoir is over 80% filled with solids 
and when the water level reaches a certain height water spills over the darn separating 
the two reservoirs. Due to possible improvements to the Sludge Handling Facility 
and implementation of Advanced Treatment facilities at MPTP, the District expressed 
interest in postponing any possible improvements to the condition of both Raw Water 
Reservoirs past the year 2012. 

Addition of Backup Generator - The District expressed interest in providing MPTP 
with an additional back-up generator to provide the plant with a source of additional 
power reliability for the Actiflo® process and plant's general operations. Currently, 
the existing generator at MPTP only serves the lighting panels for the Filter Building, 
Chemical Building, Backwash Pump Station, and the Raw Water Pump Station. The 
generator is part of the Advanced Treatment Project AMP 09-03. The estimated cost 
for the addition of a backup generator is $900,000. 

Demolition or Conversion of Current Chemical Building - The current condition 
of the Chemical Building's superstructure is unsatisfactory. Visible structural defects 
are numerous and a large portion of the buildings upper levels have been taken out of 
service. Over the past several years, the District has had numerous studies completed 
on the possible demolition of the existing building or possible conversion of the 
existing building to a single story maintenance shop. Either alternative would be an 
acceptable recommendation since the District seeks to take some type of action 
towards the condition of the existing building. A specific project has not been 
included for this work. 

Replacement of valve actuators on Filters 4, 5, and 6 - Currently, the District uses 
pneumatic actuators for all valves involved in the filter process at MPTP. NKWD has 
stated they would like to replace the current pneumatic valve actuators on Filters 4, 5, 
and 6 with electrically controlled actuators. This is part of Advanced Treatment 
Project AMP 09-03. 

Sludge Process Equipment Rehabilitation (annual programmatic budget and 
AMP 17-02 & 29-01) - The residuals handling system at MPTP is currently not in 
operation due to numerous problems associated with the process equipment in the 
Sludge Handling Building. Instead of a single project to rehabilitate the residuals 
handling system and place it back in service, the District expressed strong interest in 

- ARCAOIS ~. 
GRiii(. inc. 

Northern Kentucky Water District 
2008 Asset Management Program Update 
4775-011 



Section 4 
Identified Needs and Improvements 

supplementing projects with an annual programmatic budget approach to 
rehab/upgrade the existing inoperable facilities. An upgrade to the following process 
equipment is recommended - Sludge Press Rehab, Conveyer System Rehab, Sludge 
Pump Replacement, Electrical Upgrade, and Dumpster Area Rehab. Once the 
recommended improvements are addressed and the facility is put back in service, the 
current practice of using the North Raw Water Reservoir for residuals storage may be 
eliminated. The estimated annual cost associated with rehabilitation of the sludge 
process equipment is $120,000/year. 

4.1.2.2. Fort Thomas WTP 

Regulatory 

Regulatory needs at the FTTP include the addition of granular activated carbon (GAC) 